AN —5—Fv k
H{TEREAE

BT T IE T EFARBITERIEL TS0,
IR E &SI HA TH DHEEET>THEEL,
ARSI HEERT - CHEAMICBT BHEH CREEL,

BHAHTIE o F i IE, AYITREL TR EL,

ARMET, TRICSTIERDAHRMFFAIRETT
AN—BEEABGOBEAENERLLIBEICE. EBONTEEVETFORFEEICTERKRS LS,

B @ & BEMNAALI—5—FV b
F & BEEF R
3O — F N 15004-AN103

RfTERBAERE E04261-N48035-00 Ver. 3-3. 06
BliRERERE A006020/A006021/A260W02

A—H—EE —yHy AHAA454 2 GT-R BNR32
T UEK RB26DETT
F =X 1989/08~1994/12

cITFHON—F—FY b, LYR—E—[XFERATEEEA,
CHEAAIL T4 LE—IEIBERTEEEA,

- FHERDA AN TALE—IE, HKSHAIL T4 ILEZ—5 4 T 7 (52009-AK011) %
TEXLFEEL,

(Bll& 2 EER am )

cHRDIVCUAAIL@B. 6L TSR 0.5L~1.0L)

XESEROERKIL. 2024F08ABHENLNDTT,

& %

tRET D E 8%
2 ETNo. B ft B2 83 T FE A B
3-3.01 2004/12 ¥R
3-3.02 2005/03 IN—YI) R EE
3-3.03 2006/12 IN—Y YR NEH, THAEER
3-3.04 2007/12 HEHBEE. BB AELEE
3-3.05 2020/07 IN—Y R NEE
3-3.06 2024/08 SRENEZLER

20245F08A2TH 1T (AEWEE. HBH) WTvF-7— I X



BR

[FEIZ / ARE - B ICDINT/ RBE DI e 1
ATy A B S N T T T T 92
éﬁgﬁﬂf{é*ﬂ%ﬂ% ...................................................................... 3
1. /—7)|//§—‘VG)HR91~L, .......................................................... 4
P | Y AT K1) Y 1 I I R 8
3. v F,{_\yo)ﬂyﬁ-[j— .......................................................... 10
4. ) _v)b/{_\yo)ﬂy.ﬁ- HEBJ:U&E‘EJJEEE..;\ .......................................... 19
EE |

COEK, HKS ML —5—F v FEBEVEFVEREEFEILITHYNES TEVFET,
AEREREICTHEAWVELEE, BEZRDICREBSELLOIZEREEERHAEEL,
BT TREXEICEH SN TVWIRNETZTY ., REITEALTILEEL,
AEFBFFZTIANDTHRA. SKCEBBELEETEEREZTOTIESL,

AE - ®RIZDONT |

@ FERFAXRERZEZRZICRFIT TV EEE, BEHRVOE=ZF~NDBROEETEZRAICHLET 570D, 5F
DTWEEREFESEEEZRLTWET,

@ AERIBBEFERMBATT . AENOFERIITHENTLIEEL,

@ LEBRXIXIIE=FELN., AERRUMNERZMNI., REALELILICKYZTFEEFICONVTHEMET—
UEFEZEVVIRET,

@ ARHEFRIIBRERNETIL/ —VILEBAORMFITEEECHAEINATLET,

@ FRER. FELUKSRTEHIIENHYFTODTAREREREDEEG T THR (LY,

@ FRERIMBEREZED. ARDEOFELGLERTIHELAHYET,

B2 EDEE
AETIE, TROLSLGREZFEAL. BERADEKRLALERLTVET,

[

& FEEXRERAEN. REXEEGEZES BN HIEE

EERIEREN, HELESBRIBESNDHE (B HAMBOREM
T BEInEE
GEAMBE . LRUWEMARETHRS N-WHEE GIX LETOWEE U
HE8))

N

15004-AN103



IN—Y 1Rk

o o % M 2 K i

Pl | #4Lo—5—a7 1 #12

P2 | A4LTsLBE—TH UL 1 #12

P3 | ZRYF AU EKRILE 1

P4 | A4 —5—kK—Z No. 1 1 90" -150 °

P5 | A4)Ls—5—k—2No.2 1 45°-180"

P6 | AL —5—ZF—No.1 1

PT | A4L5—5—2F—No.2 1 jn

P§ | #41LH—5—2F—No.3 1 iy

P9 oyvy 1 e

PI0 | 45 —5—T 71 KNo. 1 1

Pl | A4 LS —5—TFHA FNo.2 1

P12 | A4 LS —5—TFHA KNo.3 1

PI3 | T744 FRF—No. 1 1

P14 | T7H4 KRF—No.2 1

PI5 | 4K—rs50F 4 #12

P16 | AL kM6 L=15 4 P=1.0

P17 | AL kM6 L=20 2 P=1.0

P18 | AL kM6 L=25 2 P=1.0

P19 | RTUL5 Ty v—N6 A 8

P20 | FL—>T v r—N6 6

P21 | FL—rT vy r—N6 B K 2

P22 | 25 UfEF Y kN6 7 P=1.0
_g

15004-AN103



IN—Y 1Rk

EE LT % % E i K VN & &
P23 | K% AL b W4 4 a0

P24 | FL—2Dyiv—WHA 8

P25 | v 4 4 =D

P26 | AANT 4L~ i @

P27 | RAAASLF2—T i F2 | L=2000m
P28 | KLU L— b 2

P29 | 54597 () 8 —

P30 | a=hA—L 4

P31 | ERfHELEAE 1 &

P32 | ERREEAE i

— 1A LD

P30

15004-AN103



1. /J—ILAN—YDESL

EREZRDDIEN. TUDOUFAMILEEFE LAY TY —OIAFTRAMFERNMLTSLES Y, BTE

BEEERUIREHAECEC THEEET>TLESL,
1—1. ¥—TILAE—SFIILOES L

(1) NyF)—DIAFRHEFNSHF—TILE—3
FILERSALTL SN, (B1-1-1)

B1-1-1

1—2. ZPoS—hN—0OH4 L
(1) RILFA3K) ZES L. ToF—hNA—EEA LT,

1—3. F/ILDIREY

1) AR SFTAILRELYTSTERSL.,
A4 NLZEHRNTLESL, (H1-3-1)

N =z
‘I (=]
LG

OI VL UEFELEREERZLGVTIESL,
BEASVWRETHEREREZIT S ERBEAS BN
HYFET,

2) AANIBRENET LIz, FLY TSV ERMMAF TS,

et kLo Nem(kgf-m)
T=29. 4~39.2(3.0~4.0)

1—4. Z2AY Y JLOES L

g

FAIINL

(1) EEAY YUY TEL2—2T7AF (4E) #Es
L. 7OV rTYLERSALTLEEL, (H1-
4-1)

B1-4-1

15004-AN103



1—5. +n—TL—rFOES L
1) RILFQCK)ZFBWMHNL, FoNnN—TL—+rE2TSH
v kSRS LTLEELY, (B1-5-1)

2) RILEQEKR)ZESL, TI37y FEESNLTLZE
L\o (1_5_1)

FonR—FL—+
E1-5-1

1—6. 7Oy ,aYERR—T 3 S5 7ORSNL
1) R4 Y1 (EEEME) ZEH LT EEL,
(E01-6-1)

A=A
aveEr—>avsv7

(2) axv48—%FH4L, 72OV FaVER—T Y
SUTERALTLESL, (K1-6-1)

1—7. NNR—Tx—TFORERSL

1) NoNR—TJz—F7Z#BEFELTWEY YUY TE
R zERsLTL RSN, (F1-7-1)

NIR—27—V7F

B1-7-1
(2) T7HY FADY )y T (EERME) #BW LT
éll\o (1_7_2)
-5- B1-7-2

15004-AN103



@) ZAVFRRAS—ELTL—FIT7HY FEERE
LTWBARY 2 (EAB2R) ZESH LTS
ll\o (1_7_3)

4) RV (EARAR) ERNLTES,
(R1-7-4)

®) 2V T (EAEBEIR) ERNHLTLEEZL,
(E1-7-4)

G)EBmMNONN—T =T ERA LTS,
(E1-7-5)

R

TL—FI759 b

E1-7-4

B1-7-5

ADZACEE T4

15004-AN103




1—8. Ny FSUTOEmSL
(1) RIL M (ERR2R) ZERNA LTS,
(=1-8-1)

RIL b+

Ny R52F

(2) v M(EARUE) ZESS LTSS,
(X1-8-2)

@) ARV —FmMHNL. AV FSUT(ER) %
BotL TS0, (E1-8-1)

1—9. LYR—2—0Dm45L
1) RILFAK)EBRSAL, TF7H)—F—F5 + % TPOY—F—H5 b
o LT EEL, (B1-9-1)

7 KN4 R
ARV MEIBEFEARALET,

@) AL EGK) ZESIL, LY R—E—ZESNLTL

by, (E1-9-1) ‘
LYt—8—Fa1—7 Lt—5—
E1-9-1

B) RILFQKR)ZEHNL, LYR—F—TH T | AL
Sy FERALTLEEL, (F1-9-2) o 3‘.
LYR—E2—I9 2+

IS4y k —

@) RILEAR), Fv (B 2B L. LY R—5—T

S4y bEES LT HEEL, (E1-9-2) -
(B1-92THRLT T BDITA 28— —5 w*—@—v‘aw Tk

—A4 Ly hR—R, YH—Fal—a3oFa— d
JEERNALTHYET, ) t@i?—~#wh
7 K/ R

" IT7EY N, LYR—E—Fa—T, LYFR—E— LIYR—EF—II T3y LYR
—5—=J3%7 v NIBERLEEA,

— 7 —
15004-AN103



1—10. AMILT 4 ILEZ—DES L
1) AANWLTaLF3—FBHNLTLEEEL, (B1-10-1)

7 K4 R

S LEEEEAAMILAIENEIDTIIR AANTANE—
ETRHRH-o,TLESELY,

1o57=7

T=HR—ILK

avya—

B1-10-1

1—11. ZOf¥xy F/A—YOESFHTEEE
AN —F5—RF— No.3ZHF T B =ORDEEETL., YY—FalL—a3vFa—TMNE
TIZEIC £S5 LTLEEL,

(1) YH—Fal—rarFa—J#BEELTLSRIL
FAR ZRSFLTL &L, (E1-11-1)

7 KN4 R
- ARILMEIBEFEARALET,

(2) TT7HR—REEELTLDHR—R/NY FEBHTL
fEEL, (R1-11-1)

2. J—TJLN\—YDiNL
2—1. 2zo4—JOF945—0OmNT

(BhFFE@)
Y1 %
1) A4 —5—1h=—RNo. 1, A4 IV —F5——
ANo. 2% x4 —JaFo 42 —KNBIFEAE)
BT E=HRICTTREBZUER->TLES

L\o (2_1_1)
Boz>5—70795—

7 KN4 R
- DA —=7aTI 2 —FWNT EEELSTL

PILLBYFET,

2) AANVY—F—DAHNMEREEZRALSES-HE
#SZIZLT, 2z 58— 0F9 8 —2#F
RIZREHFTLES L, (F2-1-2)

15004-AN103



2—2. RYJadmxT

M 1-1. TN LX) 205 B5RIZRT2R
DRV ) 12DFkmEHEIY . R OEEESH14mmI
HAHEIITMILTLZEL, (F2-2-1)

7 FiInf R
B T ORRIZIEE A IZERT T T 2 &Ly,

2—3. NN—Dx—IF7OMNMIT

(1) AANY—Z—aF7EFHELEBELNESIC, /AN
— 71— 7 EERDOESITYIE - TLEEELY,
(X2-3-1, ®2-3-2)

E2-2-1

NON—TI—V7F

EH2-3-1

NoN—Tz—V7F

I

15004-AN103



3. Fv bAA—VDETIT

3—1. AT 4 I EZ—T) 2 FOESTIT

<4

) A4 LF—TIY HERBLEES YSE [ s

EhWEER - TLEELY,
cFANTaNLE—To2+ (P2x1)

(2) OYVIDERAIZZIVSUAAMINEERLTLES
LY,

-0y (PIX1)

3) AAINT4ILB—THIY RZOY LT ERIFIHT
CHEEL,

) AANTANE—TS5y MfAELEZIFZIYE
FENWITHEE-TLESLY,

B) AT 4INEF—I I FERFITTLIEELY,
(Bg3-1-1)

s TRAYFAURRILFPIXT)
A AT NLE—T I b (P2x1)

#EtT FLo Nem(kgf-m)
T=29.4~34.3(3.0~3.5)

7 FiInf R
Ny T ) —FRNT EEERTVOTCHYET,

N =z
AT
r{sny

@7 AYFAUIMRILMEMHTIFHE. LU LY
FEFEALTLEZSWD, TFRRIZKSFT AL
FBh, TFREFICKEZIOO IOy Y DA
Zx5|IERITBNADHY FT,

- 10 -
15004-AN103



3—2. FANY —F—FR—RADESfT+

(1) RTARVOAAINLI—F—FR—RNo. 1, 1LY
—F—R—RANo. 2Z%{RET 51, R/INLFILF
A—J&EFANY—F—FR—KNo. 1, 71 LY —
5 —7R—XNo. 2I12&AF 1+, 24 5 v T () TEE
LTLEEL, (E3-2-1)

JF Ay —5—Hr—RNo.1 @

- A AN —F—FK—ZKNo.1 (P4x1)
- A4 —F—FK—ZNo.2 (P5x1)
F RSN Fa—T (P21x1) FA D —F—H—ZMo.2
c 845y T () (P29) Ha-2-1

7 RNA R
s ANRASNVF1—T%EBEMHTE2RSEIRES
EIZLTLESL, (K3-2-1)
- RFOODEDIEA 1LY —F—K—ZNo. 1,
AN —5—iHR—ZNo. 2854 LR R —% —IZ
EEEMLLZOKSCERMFTFTLESL,
- RPOQDOE D E2-1. (1) TYIR -7z V%
—JOTI A —BRRUVT U —hN—LFib
FTHBDITEFIT TS,

@) FANY—F—HR—RNo. I, ALY —F—K—
ANo. 20REBZETT7HUTRE, R—RAAERIZ
EYHPEN EERERB LTI,

N =z
“I (=]
1L/

OF ALY —F—HR—RIZEYAADETI VDY
BWEORRIZEY FT,

@) A4y —F5—HK—RNo. 1, A INI—F—FK—
ANo.2Z TPV —LRIZELTLESLY,

(E23-2-2) /

TIWEF—E—

X

FANI—5—
7R—ZANo. 1
FANI—F5—
7k— R No. 2

— ‘]‘] —
15004-AN103



Q) AANTA4NE—II MZAAMING—F—7R—
ANo. 1, A4 LY —F—hR—RNo. 2Z {1+ TKL
EaEL, (E3-2-3) : *4”7—;;g:f

-azZAh)L—)L (P30x2)

#4t cvs Nem(kgf-m)
T=57(5.8)

A VAL .8
CAZANLY—IWEFAINY)—F—FR—AD T
AVTAVTDERFITEIZIEATITERLC

EEW, AZF VIzhbhLonse, Th
BNKSIZT 4 T4 T EMEF TS VAN
AN EE e

A FORBRIZIEA AL TAILE—T I LD
NARERBELTAHAILI—F5—FR—RAD T
AT AT EFTIFTTLREEL,

FE
OFAILTAINE—T I rDAZFUEIZO—ILTF—TH#FRHLEWLWTLEESL, T—FHATY
VREICAYRIA. TUCUNRETEAENANHY ET,
OF 1LY —F—HR—ANo. 1, A4 INI—F—FK—ZANo. 2 RARTF 4 B EIZFH LELKE S ITEFITT
L&V, FiET2EAMIL—F5—FR—Z No. 1, A/ I —F5—FK—ZX No. 2 [CEEIBL AMNH MY
T4 TAVITNHEETEIENLHY T,

S
~

v

_12_
15004-AN103



B) ALY —F5—F—ANo. 1, ALY —F5—7K
—2ZN0. 2ZH AR 3 A N—|Z{RIEDHL
TLEELY, (H3-2-4, ®3-2-5)

- HR—r2 50T (P16x4)
- RJL BM6 L=25 (P18x2)

e [ Y
vHK—rs5>F] ZBZ R

N
cRTYLT Ty w—M6 (P19x2) \
c TL—r Ty v N6 KR (P21x2) )
- IS UUHES Y RNE (P22x2) FARYY IV A=

- ALY —F—FK—ZXNo.1 (P4)

B2 ATAHANLTAILE—T Y MIEFIF=E D)
- T4 —F—FK—ZNo.2 (P5)

B-2. )TAHANT 4N EA—T I MZERFITZE D)

FTANT—F—HR—RN.2
YR—ro50T

FANG—5—R—2RNoA

BRARUS 3 A N—

B3-2-5

83—3. AN T4 ILEZ—DWFIT

(1) AANLTALEZ—IO PR TEDIZFZYESE
ENRWHER - TR,

2) AANLTANLEZ—DFAAIL—ILTERIZT OO
FANLEBRLTLEEL,
AT 4 ILE— (P26%x1)

@) AANWNT 4L EZ—FRLIAH, ML T4 ILE—

I MMIH - TH2/3EERMRT T T2 E
L\o (3_3_1)

3—4. FLAIWVY)—F—XRT—DOESTIT
) 4N —5—XF—No. 1ZN\IR—RTF—T5
oy FZEFFTLEEN, (K3-4-1)
A A4INO—F5—XT—No.1 (P6x1)
AR EEEE) (1-9. 2 TR L2 D)

#EF1T ~Lo Ne-m(kgf-m) HERL T
T=4.9~6.7(0.5~0.7) HHBOL TS,

— ‘]3 —
15004-AN103



2)

)

(4)

FANY—F—XT—No.2%1-9. (3) THSL
LIYR—2—<O 0 TS5y ORI
AL RRAY ZRIZERMF TS, (E3-
4-2)

A AN —F5—XT—No.2 (PTx1)
- RJL kM6 L=15 (P16x 1)

- RTYT Ty v —M6A (P19x1)
- TL—27 v v—NM6E (P20x1)

#ft cvs Nem(kgf-m)
T=4.9~6.7(0.5~0.7)

A= —5—T37y FOBRFFITRIL FTH
ANY—F—RAT—No. 3ZHHHHL T,
(Eg3-4-3)

A ALY —5—XF—No.3 (P8x1)

#4r fvs Nem(kgf-m)
T=6.3~8.4(0.6~0.8)

VALTAS P

-HKSA B3 —U—5—F v FERTITTH D
HflllE, 12— —5—XT7—No.2ZE%E
LTWLWBHRIL FTHEFDLTLIZELN,

1-11. (1), 1-11. (2) THS L=/ R)L B f 1+,
BOFR—RNY FEHFOHVY—FaL— 3>
Fa—JFBEFELTLESL, (K3-4-4)

#EtT Lo Nem(kgf-m)
FHIEARI b~ T=8.8~11.8(0.9~1.2)

_14_

RIiL bk

N\

JYy—Fal—arvFa—J

R—RNUF

15004-AN103



3—5. ALY —5—a7. TT7EH FORFTIT

FAND—=5—aF7 FANI)—F—IF7HA FORSFFFEN—YZRFIT L, EH L ZETo1E&.
AFEDZET >TSS, (B3-5-1,F3-5-2)

R IL kM6
FANY—5—
IT7HAFN.3
FTAN9—5—
IT7HAFNe.1
TANIG—5— ! + v kM4
I7HAEN.2

(1) #AA4NO—Z—T7H4 No. |, #AM WO —5—I7F FANI—S—TFH AN
14 BNo. 2£ 4T TTL &L, T7HAERT—M02
RE DI MMEA ALY =5 =TT H4 FRA IFHAK
BIASERIFF T EE L, (”3-5-3) A7

TL—=rIviv—

A IG—5—TFHA FNo. 1 (P10x1) Sohm4 MaH
cFANT—=F—=TTHA KNo.2 (P11x1) o
L RE ARIL KMA (P23 % 2) i Hiatit
cFL—U Ty r—ME (P24x4) e
- F v kWA (P25 x2) H3-5-3

WA Fvo Nem(kgf-m)
AR AL EMA, Sy KN4 - T=2.0(0.2)

2) AANY—F5—TF7HA kNo. 112, TF7HA FXT—No. 1, T7 A FRAT—No. 2ZEfH 4T
(EZEL,  (K3-5-3)

- I7HA FXF—No.1 (P13x1)

- I7HA FXF—No.2 (P14x1)

- R4 2RIL BM4 (P23 % 2)

- TL—rIy i v—MA (P24x4)
- v kM4 (P25 % 2)

— ‘]5 —
15004-AN103



@) 3-5. () THMIATHAAMINY—F—ITT7HA K%
AN —5—a7ICHE, ALY —5—I
THA R T7HA FRAT—ORER L Z1TL.
R R EMZEEE L TLEZEL,

A AW —F—aF7 (P1x1)
A AN —F5—ITTHA KR
(3-5. ()T, AAILI—S5—TFHA KNo.1&No. 2% 4T TH= 4 D)

WA Fvo Nem(kgf-m)
REARIL M, Fw BN4 - T=2.0(0.2)

4) 3-5. Q THANY —F—aTIZ#HE=F 1LY
—S—IT7HA REXAIWNY—5—aFIRF T FANY—=5—a7
LTdrzaly  (B3-5-4) IS T EF Y kN6

« 7RJL BM6 L=15 (P16x1)

- RTY T Ty w—M6AE (P19x1)
- L=y v—NM6E (P20x1)

_ TL—rTvir—M6
- IS EF Y FM6 (P22%1) AANI—S5—TTHAENo2 R IS —MEFR
- F AN —F—ITFHAF AL 16 L=15
5) T7HA KFRF—No.2E4 ALY —5—a7FIZ )
. RIL KNG L=15
ffFIFLTLEEE L, (BE3-5-5) o
AV T7 oMo FANYI—5—2F—MNo2
- 7RJL M6 L=15 (P16x1) TL—rIviv—MeF
s RTYG Iy w—M6E (P19x1)
- L=y y—M6A (P20x1) P
CISUTHEF Y RNE (P22 1) ) TR
- ITF7HA KXF—No.2 (P14) 71'14;;3’7/;7’\'; IT7HA FRF—No2
(3-5. Q) THA NI —5—T 7 HA FNIIZEfF 1= D)
ITUSHEFY
6) AANY—5—aAT7EFANI—F5—AT—No.2 E3-5-5

[TRftFL TS ZE Ly, (E3-5-5)

- 78JL kM6 L=15 (P16x1)
s RTYTIyw—NM6E (P19x1)
- TL—r7viv—M6R (P20x1)
DS UUFEF Y RN6 (P22x1)
- FA4NY—5—a7 (P1)
(3-5. 6) TTFHA FRF—N2& R T L1=2 D)

— ‘]6 —
15004-AN103




N A4y —5—a37, T7HA4 FAT—No. 1, 7+

ALY _5_1-713,( KNo. 3%7]-,]/ Ly —5— I7HA FRF—Nol 71‘\‘;11 I~M§ L=20
AT Iy v—Me A
AT—No. 12t L TL =&y, (X3-5-6 Fi5T B1BE1F o
7 ( : Y- T 1L, TL—2 Iy v —MeR
A AN —F—ITF7HA KNo.3 (P12x1) FAILHI—5—ZF—No.1
- )L M6 L=20 (P17x1) AANy—5—a7

- RTYT Ty v —M6A (P19x1)
- TL—rTyv—M6E (P20x1)

75 R
- IS UUFEF Y FN6 (P22x1) + v kM6 1;;3:;1—
“FANY—5—a7 (P1) ma-s_g T TVI—I—TTHAMI
(3-5. 6) THA NI —F—RT—No2IZ{RftITL=H D)
- ITF7HA FXT—No.1 (P13)
35 (N THANI—5—TT7 HA KNoI~EAF (124 D)
@8) #AANY—F—ITT7HA KNo. 3, A ALY —F5—2
T AANI—F5—TTFHA KNo. 2&F ALY —S FAINH—5—
— 257 —No. JITRAFH LT &L, (R3-5-7) L7734 Flo3
25T E
- RJL kM6 L=20 (P17x1) + kN6
AT UGy —M6E (P19x1)
- JL—ry i v—NM6A (P20x1) FAING—5—
CTISUTHEF Y RN6 (P22x1) TTAA Flo2 T2 o
A AW —5—aF (P1) TANIG—5— RN T e—MeH
(3-5. (D THA NI —F5—ZRF—NlZfRfF 1 LIz % D) 27 RN +HE 1=20
A AN —S5—TTH4 KNo.2 (P11) H3-577

(3-5. (1) THIL T )
*FANY—F—TTFHA KNo.3 (P12)
@5 NDTHANG—F—RAT—NIZRKFFLI=2 D)

Q) &FRILE, Ty bORFOET TS,

W Fvo Nem(kgf-m)
ARJIL kM6, v M6 : T=4.9~6.9(0.5~0.7)

VALAS IS

XEHOBEFRECLYFTANLI—F—ITFTHAFR
No. 3D\ /IN—L A U I+ —RIZFBHT BI5E
F. ROMREAEFHLLEVESICYEm-T
(fZELy, (R3-5-6)

XA ULy bAR—AXIEHHA 22— —F—
AEVT Xy FRIFTEROZE. 1232 —7
—Z5—1\ INo. 2B F A WY —5—ITT7 A4 K
No.3& Fis g BIGBIETFHEARICAKR OO —
FZEEEY . BEEFTSHLEVLDESICLTLESL,
s AR T— k(P28 x1)

— ‘]7 —
15004-AN103




3—6.FMIY—F5—FK—AOEfFIT
1) #A4NVY—5—FK—ARNo. 1, MY —F5—7hK—
ANo. 2% F A WY —F—aFICEfFIT TS,
(R3-6-1)
A AT —F—1FR—KNo. 1 (P4)
(3-2. B) THARY L I A UN—IZZfFIF LIz D)

- A A4 —F5—FR—XNo.2 (P5)
(B3-2. B) THARARY Y I AUN—IZEFIFLEEED)

- a=AH)LT—IL (P30x2)

#4r cvs Nem(kgf-m)
T=57(5.8)

VAAS P

A AN —F5—R—ZNo 1IERID & 3 IZH 1L
Y—Z—aAF7EAVF—Y—F—A 2LV kiR
—Z2DOMZEBELTLEZEL, (E3-6-2)

VA A% I8

s OAZANND—NWEFAIND)—F—FR—ADT «
YT 4T DR ITERICEHATTHERCES
W A=FVIZHLALOMSRE, THhELE
ST 4T a4V TERFF TSN,

- BT OBIZIEA ALY —5S—aT7DORAEASE
RELTAAINI—F—FR—RD T4 Ta

JERTIT TSN,

aAZAILP—IL

N =z
‘I (=]
LG

[CAYRH, TUOUABEBTIENNHYES.

TA49T 4 VIHNBEBRTHENANHYET,

O AMINY—F—aAF7DA=AUEICO—ILT—TZFEALLZNTLESN, T—THRIT O UAER

OF AN —F—FR—ZANo. 1, MY —F—FR—ZXNo.2 BART 4 L EITFH LIENK S ITERFFITT
K2V, FBTHEFAAINI—F—FR—KANo. 1, ALY —F—7F—X No. 2 [CEEZANHLMY

_18_

15004-AN103



%*i’r >9_7_5_/€’r Eyﬁ‘#“} IN%EEG)%% "U'_:\—':L'/_:/H:/ {:/9_7_3_/547’“62

A ALY —F—FR—ANo. 1lE. DK ST H— AT
Falb—2avnRATOTEBL. RT1ZEA >
B—9—F5—84 TNo. 20 ZEBEL TLZELY,

(Eg3-6-3)

(2) 3-2. &) TRILD LI=YKR—+0 50 TERHH
HL. FANT—=F—1K—KNo. 1, ALY —

Z—rk—ZNo.Z’élﬁlE LTz, (H3-6- R ks 5o J0 M

#EFT ~LY Ne-m(kgf-m)

T=4.9~6.9(0.5~0.7) R

BRAR a3 AUN—

4./ —<ILIN—YDEUTITE LV IRENFEER

(1) AAIWLRLT—DREGEFERNIETHETIVDUFAMILEANTLESLY,

i VAT 74
s HKSE IO UAMILDTHEREZSEHV-LET,

2) NYyT)—=—DIAFTRGHFIZTH—TILEA—IFILEEHRLTLEEL,
B) T EREL. UTOERZTo-TLIEELY,
IV UEINUEBRLEB (I VD UAAIEHEBRTINCULE), AAILFEANLE N &,

IV VERE. AAMILLRNVLEST—CEFRALI VU UAAMILBREEAODTWNS Z &,
cF AN == R—ADBMBERICTFEHL TR &,

— ‘]9 —
15004-AN103



4) 1-2. ~ 1-8. DFEDFIRTHEEXEZToTL LS,

#4HT FLs Nemkgf-m)
Ay RSO TOESTT - T=4.9~6.9(0.5~0.7)

7 RAA R N8—T T — T ORI NyR=Tz=27

s INVIN—LAVTA—RAD IS IOEE, N
N=—Tz—FDEICANTESFITTLEEE0Y,
(Eg4-1-1)

- ) —TILN—YDOMINDEETMILERY )
ARFANY—5—ITT7HA FIZFET S5 \
[Tk, REU S — FEF B> THA HYrmLA YT
LTLEEL, Rt

Ea4-1-1

s AR — b~ (P28x%1)
#4t 1 ~vs Nem(kgf-m)
FoN—TL— FOESTIF : T=4.9~6.9(0.5~0.7)

KEMTERR TR, B THIRGRBAZO MEUTROMHER] IT> THRBZIT TS,

_20_

15004-AN103




BRett TvF-4—-IX
T418-0192 FEE =L =mdb1L7181
https://www. hks—power. co. jp



OIL COOLER KIT
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT | OIL COOLER KIT

PURPOSE AUTOMOBILE PARTS

PART NUMBER 15004-AN103

MANUAL NUMBER E04261-N48035-00

VEHICLE NISSAN SKYLINE GT-R (BNR32)
ENGINE RB26DETT

MODEL YEAR 1989/08 - 1994/12

* Air cleaner ducts and resonators cannot be used.

* The factory oil filter cannot be reused.

* Please purchase the HKS Qil Filter type-7 (52009-AK011) for repairs.
REMARKS
Required parts:

» Oil Filter (HKS Oil Filter type 7 (52009-AK011))
* New Engine Oil (4.6L plus 0.5L to 1.0L)

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2004/12 1st Edition
3-3.02 2005/03 2nd Edition
3-3.03 2006/12 3 Edition
3-3.04 2007/12 4t Edition
3-3.05 2020/07 5th Edition
3-3.06 2024/08 6t Edition

Published in August, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

— 22 —
15004-AN103



| INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -+ vxrrerrremrrrrnenaanaanann. 23
PARTS LlST ......................................................................................... 24
SCHEMATIC DIAGRAM OF PIPING «cxererererurutaemmmumutitatntaatataaaaeen 25
1. REMOVAL OF FACTORY PARTS - rrrrrrerrrurreermaamrteieaaaaae s 26
2. MODIFICATION OF FACTORY PARTS rrrrvrrrrrrerrrarrrertanrnanaiataianans 30
3. INSTALLATION OF KIT PARTS +:rrrerrerereerreanenuarttitiateaaaenas 32
4. REINSTALLATION OF FACTORY PARTS & CONFIRMATION -« cxreruererneaens 41

| NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how
to use the tools and equipment necessary to safely perform service operations on your vehicle. This
manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions
are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

| ATTENTION

e This manual indicates items you need to pay attention to in order to install this product safely and
lists precautions to avoid any possible damage and/or accidents.

e This product is an automobile part. Do not use for any other purposes.
HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

e This product was designed for installation on a specific factory vehicle.

e The specifications of this product are subject to change without notice.

e The instructions are subject to change without notice. Make sure to refer to the most recent

instructions.

| SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and

for proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.

Ex. Damage to a vehicle, burnout, etc.)

— 23 —
15004-AN103



PARTS LIST

No. Part Name QTY Image Description
1 Oil Cooler Core 1 m #12
2 Oil Filter Mount 1 #12
3 Attachment Bolt 1 (__ﬁﬁﬁ
S\
4 | Oil Cooler Hose No.1 1 gﬂé’i 90° - 150°
5 | Qil Cooler Hose No.2 1 \& | 45°-180°
6 Oil Cooler Stay No.1 1
7 Oil Cooler Stay No.2 1
8 Oil Cooler Stay No.3 1
9 O-ring 1 e
10 | Oil Cooler Air Guide No.1 1 |
11 Oil Cooler Air Guide No.2 1 ﬁ
12 | Oil Cooler Air Guide No.3 1 C{]
13 Air Guide Stay No.1 1
14 Air Guide Stay No.2 1 2
15 Support Clamp 4 % #12
16 | Hexagon Bolt M6 L=15 4 e P=1.0
17 Hexagon Bolt M6 L=20 2 m@ P=1.0
18 | Hexagon Bolt M6 L=25 2 ) | P=10
19 Spring Washer M6 8 @
20 | Washer M6 6
21 | Washer M6 Major Dia. 2
22 | Flange Nut M6 7 P=1.0

_24_

15004-AN103




PARTS LIST

No. Part Name QTY Image Description

23 Button Bolt M4 4

24 Washer M4 8

@
25 | Nut M4 4 %
k=

P

26 | Oil Filter 1

27 Spiral Tube 1 L=2000mm
28 Sponge Sheet 2

29 | Cable Tie (M) 8 Gy

30 | Conical Seal 4

31 | Installation Manual 1 i The Book
32 Instruction Manual 1

P30 | > !PS
» & P30

i

P30 = i
i 4 P30
L
— "]
== Qil Flow Direction

— 25 —
15004-AN103




1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and disconnect the negative
cable from the battery terminal. Use this instruction manual and the manufacturer’s service manual

as a reference.

1-1. Disconnect the negative cable

(1) Disconnect the negative cable from the battery
terminal. (Fig. 1-1-1)

Fig. 1-1-1

Cable Terminal

1-2. Remove the undercover
(1) Remove the bolt (13 pcs) then remove the undercover.

1-3. Drain the engine oil
(1) Remove the drain plug from the oil pan and drain
the oil. (Fig. 1-3-1)

CAUTION

Do not work right after stopping the engine.
It may get burned if working in a high-temperature
state.

(2) After draining the oil, attach the drain plug.

Tightening Torque N-m (kgf-m)
T=29.4~39.2 (3.0~4.0)

1-4. Remove the front grill
(1) Remove the fixing clip and the turn fastener (4
pcs) then remove the front grill. (Fig. 1-4-1)

Fixing clip

Fig. 1-4-1

_26_

15004-AN103



1-5. Remove the license plate
(1) Remove the bolt (2 pcs) then remove the license
plate from the bracket. (Fig.1-5-1)

(2)Remove the bolt (2 pcs) then remove the bracket.
(Fig.1-5-1)

1-6. Remove the front combination lamp
(1) Remove the screw (1 pc each for left and
right). (Fig. 1-6-1)

(2) Disconnect the connector and remove the front
combination lamp. (Fig. 1-6-1)

1-7. Remove the bumper fascia
(1) Remove the clip (3 pcs) that fixes the bumper
fascia. (Fig.1-7-1)

(2) Remove the clip (1 pc each for left and right) in the
air duct. (Fig. 1-7-2)

_27_

Bracket

Bolt

License plate Fig. 1-5-1

Front combination lamp

Fig. 1-7-1

Clip

Bumper fascia

Fig. 1-7-2

Clip

15004-AN103



(3) Remove the screw (2 pcs each for left and right)
that fixes the front spoiler and brake duct.
(Fig. 1-7-3)
Screw
Brake air duct
Fig.1-7-3
Fig. 1-7-3
(4) Remove the screw (4 pcs each for left and
right). (Fig. 1-7-4) Clip
(5) Remove the clip (1 pc each for left and right).
(Fig. 1-7-4)
Screw
Screw
Fig. 1-7-4
(6) Remove the bumper fascia from the vehicle.
(Fig. 1-7-5)
Fig. 1-7-5 Bumper fascia

— 28 —
15004-AN103



1-8. Remove the headlamp
(1) Remove the bolt (2 pcs each for left and right).
(Fig. 1-8-1)

(2) Remove the nut (2 pcs each for left and
right). (Fig. 1-8-2)

(3) Remove the connector then remove the
headlamp (left and right). (Fig.1-8-1)

1-9. Remove the resonator
(1) Remove the bolt (1 pc) then remove the air
cleaner duct. (Fig. 1-9-1)

NOTE
The factory bolt will be used later.

(2) Remove the bolt (3 pcs) then remove the resonator.
(Fig. 1-9-1)

(3) Remove the bolt (2 pcs) then remove the
resonator mount bracket. (Fig. 1-9-2)

(4) Remove the bolt (1 pc) and the nut (1 pc) then
remove the resonator bracket. (Fig. 1-9-2)
(Fig. 1-9-2 removes the intercooler inlet hose,

recirculation tube, etc. for easy instruction.)

NOTE

The air duct, resonator tube, resonator, resonator
mount bracket, and resonator bracket will not be

reused later.

_29_

Fig.1-8-1

-Bolt.

Headlamp

Bolt (Reuse)
Air cleaner duct

Resonator tube Resonator

Fig. 1-9-1

Resonator mount
bracket

Resonator Bracket

15004-AN103



1-10. Remove the oil filter
(1) Remove the ail filter. (Fig. 1-10-1) 6 1
ey s /I8

NOTE : wa—0il filter
When removing the union, prepare a waste cloth !

or container to catch spilled oil.

manifold
collector

2]

Fig.1-10-1

1-11. Preparation for installing other kit parts
Work on the following to attach the Qil Cooler Stay No. 3. At this time, make sure that the recirculation
tube should be moved vertically.

(1) Remove the bolt (1 pc) that fixes the recirculation
tube. (Fig. 1-11-1)

NOTE
The factory bolt will be used later.

BoIt ReC|rcuIat|on Tube

Fig. 1-11-1

(2) Loosen the hose band that fixes the air hose.
(Fig. 1-11-1)

2. MODIFICATION OF FACTORY PARTS

2-1. Modification of the fender protector
(Passenger side)

(1) Cut the shaded area in the figure in order to pass
the Oil Cooler Hose No. 1 and 2 through the
fender protector (passenger side). (Fig. 2-1-1)

NOTE
Removing the fender protector will make this work
easier.

(2) Make holes in a reticular pattern on the fender
protector to improve the cooling performance, as
shown in the figure. (Fig. 2-1-2)

_30_

15004-AN103



2-2. Modification of the screw
(1) Modify the screw to be 14 mm in length by
grinding the tip of the screw (2 pcs out of 4 pcs)
removed in step 1-7 (4) as shown in the Figure.
(Fig. 2-2-1)

NOTE
Attach the screws in the original position.

Screw
Fig. 2-2-1
2-3. Modification of the bumper fascia
(1) Cut the bumper fascia to prevent contact with the
Oil Cooler Core. (Fig. 2-3-1, Fig. 2-3-2) Bumper fascia
1
i [ _Front
Cut off —
Fig. 2-3-1
Bumper fascia
¢ |
Fig2:3:2 After Modification

— 3‘] —
15004-AN103



3. INSTALLATION OF KIT PARTS

3-1. Installation of oil filter mount
(1) Clean and wipe off any dust that may have adhered oF 8 WI'I’:TPEF“”' 1
to the Qil Filter Mount. g -

* Qil Filter Mount (P2x1)
(2) Apply engine oil to the entire circumference of the O-ring.
* O-ring (P9%1)

(3) Attach the O-ring to the inside of the groove of the
Oil Filter Mount.

(4) Clean and wipe off any dust adhered to the oil filter
bracket.

(5) Attach the Qil Filter Mount to the oil filter bracket.
(Fig. 3-1-1)

+ Attachment Bolt (P3x1)
« Qil Filter Mount (P2x1)

Tightening Torque N-m (kgf-m)
T=29.4~34.3 (3.0~3.5)

iI filter mount
g\f g 2 't‘ .

oy

NOTE
This will be easier if you remove the battery.

CAUTION

Use a torque wrench to install the Attachment Bolt.
Improper tightening and/or excessive tightening may
cause oil leakage and engine block damage.

-39 -
15004-AN103



3-2. Installation of oil cooler hose
(1) Wrap the Spiral Tube on the Qil Cooler hoses No. 1
and 2 to protect the vehicle body, Oil Cooler hoses
No. 1 and 2. Fix it with the Cable Tie (M). (Fig. 3-2-1)

* Oil Cooler Hose No.1 (P4x1)
* Qil Cooler Hose No.2 (P5x1)
* Spiral Tube (P27%1)
* Cable Tie (M) (P29)

NOTE

*» The length of the spiral tube to be wrapped
refers to the figure. (Fig. 3-2-1)

+ Attach the @ in the figure while preventing the
Oil Cooler Hose No. 1 and 2 from contact with
the alternator.

@ in the figure should be attached to the part
that contact with the fender protector cut off in
step 2-1 (1) and the undercover.

(2) Make sure that there are no foreign particles
inside the hose by blowing the inside of the Oll
Cooler Hoses No. 1 and 2 with an air blow gun.

CAUTION

It may break to the engine if the foreign particles get
inside the oil cooler hose.

(3) Pass through the Oil Cooler Hoses No. 1 and 2 in
the engine compartment. (Fig. 3-2-2)

_33_

Oil Cooler Hose No.1 @

Oil Cooler Hose No.2

Fig. 3-2-1
Fig. 3-2-2
Alternator
Qil cooler hose No. 1
Qil cooler
hose No. 2

15004-AN103



(4) Install the Oil Cooler Hoses No.1 and 2 to the Qil
Filter Mount. (Fig. 3-2-3)

* Conical Seal (P30x2)

Tightening Torque N-m (kgf-m)
T=57 (5.8)

NOTE

* Use the Conical Seal between each attachment
point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union of the Qil Filter Mount
and tighten the fittings so that it does not slip.

* When tightening the fitting, hold the hexagonal
part of the Oil Filter Mount.

Oil Cooler
Hose No. 1 (90°)

Qil Coole

" Hose No. 2 (45°)

|Conical Seal

CAUTION

damage the engine.

+ Do not use the sealing tape to the unions of the Oil Filter Mount. The tape may get inside and

+ Attach the Oil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc. The contacting
part may break due to the application of excessive force to the Oil Cooler Hoses No.1 and 2.

_34_

15004-AN103



(5) Temporally attach the Oil Cooler Hoses No. 1
and 2 to the suspension member. (Fig.3-2-4,

Fig.3-2-5)

* Support Clamp (P15x4)

* Hexagon Bolt M6 L=25 (P18x2)
» Spring Washer M6 (P19x%2)

» Washer M6 Major Dia. (P21x2)
* Flange Nut M6 (P22x2)

* Oil Cooler Hose No.1 (P4)

(installed on the ail filter mount in step 3-2 (4))

* Oil Cooler Hose No.2 (P5)

(installed on the oil filter mount in step 3-2 (4))

3-3. Installation of oil filter

(1) Clean and wipe off any dust that may have adhered

to the Qil Filter Mount.

(2) Apply the engine oil to the oil seal part of the QOil

Filter.
« Qil Filter (P26x1)

(3) Push into the Oil Filter to the Qil Filter Mount until
the Oil Filter contacts the Oil Filter Mount then

rotate 2/3 and tighten it. (Fig. 3-3-1)

3-4. Installation of oil cooler stay

(1) Install the Oil Cooler Stay No.1 to the bumper stay

bracket. (Fig. 3-4-1)

* Oil Cooler Stay No.1 (P6x1)
* Factory Bolt (removed in step 1-9 (2))

Tightening Torque N-m (kgf-m)
T=4.9~6.7 (0.5~0.7)

_35_

Support Clamp Front Side

‘

Suspension member

Fig. 3-2-4

Oil Cooler Hose No.2
Support Clamp

Qil Cooler Hose No.1

Upper Front

Suspension member
Fig.3-2-5

P R
Bumper stay
. bracket

Oil Cooler Stay

Lt
Tighten with the : : No. 1
factory bolt 1

15004-AN103



(2) Attach the Qil Cooler Stay No. 2 to the mounting
bolt hole (rear side) of the resonator mount
bracket removed in step 1-9 (3). (Fig. 3-4-2)

* Oil Cooler Stay No.2 (P7x1)

» Hexagon Bolt M6 L=15 (P16x1)
» Spring Washer M6 (P19x%1)

* Washer M6 (P20x%1)

Tightening Torque N-m (kgf-m)
T=4.9~6.7 (0.5~0.7)

(3) Tighten the Oil Cooler Stay No. 3 with the
intercooler bracket mounting bolt.
(Fig. 3-4-3)

* Qil Cooler Stay No.3 (P8x1)

Tightening Torque N-m (kgf-m) i o
T=6.3~8.4 (0.6~0.8) SR =T 5 4 :
I o Oil Cooler Stay No.3
NOTE S L
For the vehicle with the HKS intercooler kit, WSl ARl
tighten with the intercooler stay No.2 fixing bolt.

(4) Attach the bolts removed in steps 1-11 (1) and (2).
Tighten the loosened hose band and fix it with the
recirculation tube. (Fig. 3-4-4)

Tightening Torque N-m (kgf-m)
Factory Bolt : T=8.8~11.8(0.9~1.2)

_36_

15004-AN103



3-5. Installation of oil cooler core and air duct
When installing the QOil Cooler Core and Oil Cooler Air Guide, the final tightening should be done after
temporarily attaching each part and positioning it. (Fig. 3-5-1, Fig. 3-5-2)

(1) Assemble the Qil Cooler Air Guides No. 1 and 2.
Attach the Button Bolt M4 from the inside of the

Oil Cooler Air Guide. (Fig. 3-5-3)

* Qil Cooler Air Guide No.1 (P10x1)
* Qil Cooler Air Guide No.2 (P11x1)
* Button Bolt M4 (P23x2)

* Washer M4 (P24x4)

* Nut M4 (P25%2

Tightening Torque N-m (kgf-m)
Button Bolt M4, Nut M4 : T=2.0(0.2)

Ol Cooler :
B Air Guide No. 3

- SR &
Oil Cooler Air g -'-

Guide Mo, 2

Air Guide
Stay Mo, 2
Air Guide
Stay Mo 1

Mut W4 P Washar M4

il Cooler Air
Guide Mo, 2

Fig.3-53

(2) Attach the Air Guide Stays No. 1 and 2 to the Oil Cooler Air Guide No.1. (Fig. 3-5-3)

* Air Guide Stay No.1 (P13x1)
* Air Guide Stay No.2 (P14x1)
* Button Bolt M4 (P23x2)

* Washer M4 (P24x4)

* Nut M4 (P25x2)

_37_

15004-AN103



(3) Fix the Button Bolt M4 after overlaying the Oil
Cooler Air Guide assembled in step 3-5 (1) onto
the Oil Cooler Core, positioning the Oil Cooler Air
Guide and Air Guide Stay.

* Oil Cooler Core (P1x1)
« Oil Cooler Air Guide

(oil cooler air guides No. 1 and 2 assembled in step 3-5 (1))

Tightening Torque N-m (kgf-m)
Button Bolt M4, Nut M4: T=2.0 (0.2)

(4) Temporarily attach the Qil Cooler Air Guide
covered to the Qil Cooler Core in step 3-5 (3).
(Fig. 3-5-4)

* Hexagon Bolt M6 L=15 (P16x1)
» Spring Washer M6 (P19x%1)

* Washer M6 (P20x1)

* Flange Nut M6 (P22x1)

* Oil Cooler Air Guide

(covered to the oil cooler core in step 3-5 (3))

(5) Temporarily attach the Air Guide Stay No.2 to the Oil
Cooler Core. (Fig.3-5-5)

* Hexagon Bolt M6 L=15 (P16x1)
* Spring Washer M6 (P19x%1)

* Washer M6 (P20x1)

* Flange Nut M6 (P22x1)

* Air Guide Stay No.2 (P14)
(Attached to the Qil Cooler Air Guide No. 1 in step 3-5 (2))

(6) Temporarily attach the Qil Cooler Core to the Qil
Cooler Stay No.2. (Fig.3-5-5)

* Hexagon Bolt M6 L=15 (P16x1)
* Spring Washer M6 (P19x%1)

* Washer M6 (P20x1)

* Flange Nut M6 (P22x1)

* Qil Cooler Core (P1)
(Temporarily attached Air guide stay No.2 in step 3-5 (5))

_38_

& _— Jil Cooler Caore

= Flange Mut Mé

e

!gllll
L |

7

Washer Md
Oil Coaler Air Guide No. 2 Spring Washer hMé
Hexagon Balt Ma L=15

Fig.3-5-4

Hexagon Bolt M& L=15
Spring Washer Mo

Washar Mé& il Cooler Stay Mo, 2

Ohl Cooler Core

AdrGuide Stay Mo, 2

Flange Mut b&

15004-AN103



(7) Temporarily attach the Qil Cooler Core, Air Guide
Stay No.1, and Oil Cooler Air Guide No. 3 to the
Oil Cooler Stay No. 1. (Fig. 3-5-6)

* Qil Cooler Air Guide No.3 (P12x1)
* Hexagon Bolt M6 L=20 (P17x1)

* Spring Washer M6 (P19x%1)

* Washer M6 (P20x1)

* Flange Nut M6 (P22x1)

* Oil Cooler Core (P1)
(temporarily attached to the Oil Cooler Stay No. 2 in step 3-5 (6))

* Air Guide Stay No.1 (P13)
(attached to the Oil Cooler Air Guide No. 1 in step 3-5 (1))

(8) Temporarily attach the Oil Cooler Air Guide No. 3,
Oil Cooler Core, and Oil Cooler Air Guide No. 2
to the Qil Cooler Stay No. 3. (Fig. 3-5-7)

*Hexagon Bolt M6 L=20 (P17x1)
» Spring Washer M6 (P19x1)

» Washer M6 (P20x1)

* Flange Nut M6 (P22x1)

* Qil Cooler Core (P1) P1)

(Temporarily attached to the oil cooler stay No. 1 in step 3-5 (7))
* Oil Cooler Air Guide No.2 (P11)

(assembiled in 3-5 (1))
« Oil Cooler Air Guide No.3 (P12)

(Temporarily attached to the oil cooler stay No. 1 in step 3-5 (7))

(9) Tighten each bolt and nut.

Tightening Torque N-m (kgf-m)
Bolt M6, Nut M6: T=4.9~6.9 (0.5~0.7)

NOTE

* Cut off the shaded part as shown in the figure if the
Oil Cooler Air Guide No. 3 contacts with the
bumper reinforce depending on the individual
difference of the vehicles. (Fig. 3-5-6)

* For the vehicle with the inlet hose or the HKS
intercooler piping kit, attach the sponge sheet to the
contact area to prevent direct contact if intercooler
pipe No. 2 contacts the Qil Cooler Air Guide No. 3.

» Sponge Sheet (P28%1)

_39_

Alr Guide Stay No. 1 r—--l laxagon Bolt M6 L=20

Cut out here
if it's touching

Fig. 3-5-6

- Spring Washer Mb

r‘— Washear Mo

Oil Coller Stay Ne. 1
Qil Coller Core

——
TS

Oil Cooler
Air Guide No. 1

Flange Mut

Oil Cooler Air Guide Mo, 3

Qil Coaler Air

Guide Mo 3

Flange Mut Mo

il Coaler
Air Genide Mo 2

g :
e Washer Mo

Ol Cooler Stay Mo, 3 +..— Spring Washer hid

Fig. 3-5-7

L_,_,-h reagon Molt Mé L=20

15004-AN103




3-6. Installation of oil cooler hose
(1) Install the Oil Cooler Hoses No.1 and 2 to the Qil

Cooler Core. (Fig. 3-6-1)
* Oil Cooler Hose No.1 (P4)

(Temporarily attached to the suspension member in step 3-2 (5))

* Oil Cooler Hose No.2 (P5)

(Temporarily attached to the suspension member in step 3-2 (5))

* Conical Seal (P30x2)

Tightening Torque N-m (kgf-m)
T=57(5.8)

NOTE
Pass the Qil Cooler Hose No. 1 to the Qil Cooler
Core and intercooler inlet hose as shown in the
figure. (Fig. 3-6-2) Intercooler

Inlet Hose

NOTE

| Hose No0.1(150°)

¥
'

Hose No.2 (180°)

¢ Use the Conical Seal between each attachment
point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union of the Oil Cooler Core
and tighten the fittings so that it does not slip.

* When tightening the fitting, hold the hexagonal

part of the Oil Cooler Core.

Conical Seal

CAUTION

damage the engine.

+ Do not use the sealing tape to the unions of the Oil Cooler Core. The tape may get inside and

+ Attach the Oil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc. The contacting
part may break due to the application of excessive force to the Oil Cooler Hoses No.1 and 2.

_40_

15004-AN103



When the vehicle with the HKS intercooler piping kit

+ Pass the Oil Cooler Hose No. 1 under the
recirculation pipe and the body passes between the
recirculation pipe and intercooler pipe No. 2 as
shown in the figure. (Fig. 3-6-3)

(2) Tighten the Support Clamp temporarily
tightened in steps 3-2 (5). Fix the Oil Cooler
Hoses No. 1 and 2. (Fig. 3-6-4)

Tightening Torque N-m (kgf-m)
T=4.9~6.9 (0.5~0.7)

e

Intercooler Pipe No.2 I

Recirculation Pipe

.y,

Support Clamp Front

\

Suspension member

Fig. 3-6-4

4. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION

(1) Add an adequate amount of engine oil.

NOTE
The use of HKS engine oil is recommended.

(2) Connect the negative terminal to the battery.

(3) Start the engine and check the following.

» Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)
+ After idling the engine, check that the engine oil is the specified amount using the oil

level gauge.

* The Oil Cooler Hose does not interface with other parts.

_4‘]_

15004-AN103



(4) Work steps 1-2 to 1-8 in reverse order.

Tightening Torque N-m (kgf-m) Bumper Fascia s
Installation of the headlamp: T=4.9~6.9 (0.5~0.7) gl -

NOTE Installation of the bumper fascia

* Attach the flange part of the bumper reinforce to
the groove of the bumper fascia. (Fig. 4-1-1)

* Attach the Sponge Sheet to the contacting area if
the screw modified in step 2-2 contacts with the
Oil Cooler Air Guide.

Bumper Reinforce

Fig. 4-1-1

» Sponge Sheet (P28x%1)

Tightening Torque N-m (kgf-m)
Installation of the license plate: T=4.9~6.9 (0.5~0.7)

* After the installation process is complete, check all items listed in the “Confirmation After Installation”
section of the Instruction Manual.

— 42 —
15004-AN103



HKS Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/



